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EASTERNDEER HARDWARE & PLASTICS (CHINA) CO.,LTD.
C/6, NAN PING ROAD, INDUSTRIAL DISTRICT, XIAO LAN TOWN, ZHONG SHAN CITY, GUANG DONG
PROVINCE, CHINA.

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : SHELVING UNIT 6SHELF 2090X1500X540MM BLACK

SGS Ref No. : SDHL1704006994FT

Style / ltem No. : GOS009

Buyer : PINNACLE DIVERSITY PTY LTD

Manufacturer : EASTERNDEER HARDWARE & PLASTICS (CHINA) CO.,LTD.
Country of Origin : CHINA

Sample Receiving Date : Apr 19, 2017

Test Performing Date : Apr 19, 2017 to Apr 26, 2017

Test Result Summary

Test(s) Requested Result(s)
Distributed loading test | PASS
Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of
Guangzhou Branch,
SGS-CSTC Lid.

Arthur Mak
Approved Signatory
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TESTS AND RESULTS

Test Conducted:
Distributed loading test according to client’s requirement.

No. of Sample:
1 piece (Sample 1). For more sample information and pictures, please refer to the following page.

Test and Requirements Test Results

Distributed Loading Test
Distributed loading each shelf for 180KG and immediately record the largest deflection

(D1) for each shelf. Then maintain the loading for 48 hours, record the largest PASS
deflection (D2) at millimeter for each shelf and then release the loading. After release

loading for 2 hour and record the largest deflection (D3) at millimeter for each shelf. See annex table for
The D3 should not exceed 5% deflection. more details.

During and after the test, the sample should have no damage, defection, cracking or
turnover. Give the result of pass/fail.

Remark : This test was subcontracted to SGS other qualified subcontractor.

Annex Table:

Shelf . . .
Deflection 1 Deflection 1 Deflection 1
From down D1 D2 D3 Result
( 0 up) (mm) (mm) (mm)
#1 16.02 1.07% 23.08 1.54% 2.33 0.16% PASS
#2 17.35 1.16% 24.15 1.61% 3.74 0.25% PASS
#3 19.22 1.28% 26.12 1.74% 5.69 0.38% PASS
#4 21.15 1.41% 29.88 1.99% 6.57 0.44% PASS
#5 22.89 1.53% 32.20 2.15% 8.23 0.55% PASS
#6 25.10 1.67% 34.76 2.32% 9.14 0.61% PASS
Remark:

1. Deflection 1: The maximum deflection when just loaded with 180 kg for each shelf;
Deflection 2: The maximum deflection when loaded after 48 hours;
Deflection 3: The maximum deflection when 2 hours after removed the load;

2. For the sample information and pictures, please refer to the following page.
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SAMPLE INFORMATION AND PICTURES

Weight: 47.70 kg
Overall Dimensions: 1500 mm W x 535 mm D x 2093 mm H
Other Dimensions: /

Sample as Received

View 1 View 2
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Pictures with Details

Before loading -- Image 1 Loaded after 48 hours -- Image 2

Loaded after 48 hours -- Image 3 Loaded after 48 hours -- Image 4

‘é \nspechnn & Tasllng Semces
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2 hours after removed the load -- Image 5
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2 hours after removed the load -- Image 6
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Guangzhou Branch Tesmmeenter Hardines

***End of Report™**
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